
PROFESSIONAL INFORMATION
Complementary Medicine: Probiotics (Health Supplement)

This unregistered medicine has not been evaluated by SAHPRA for its quality, safety or intended use.

SCHEDULING STATUS: S0

1. NAME OF THE MEDICINE 
BIOGEN PROBIOTIC DROPS (drops)
Lactobacillus reuteri 1E1 100 Million CFU

2. QUALITATIVE AND QUANTITATIVE COMPOSITION 
Each dose of five drops (0,2 mL) contains 100 Million CFU of Lactobacillus reuteri 1E1. For a full list of excipients, 
see section 6.1.

3. PHARMACEUTICAL FORM 
Lactobacillus reuteri 1E1 drops.

4. CLINICAL PARTICULARS

4.1 Therapeutic indications
When ingested on a regular basis, BIOGEN PROBIOTIC DROPS should improve or normalise the microbial 
balance in the human intestines and thereby improve the functioning of the digestive tract/gut. 

4.2 Posology and method of administration
Adults: 
5 drops daily, or as recommended by your healthcare practitioner. 

Additional information on special populations:

Elderly: 
5 drops daily, or as recommended by your healthcare practitioner. 

Children and adolescents: 
5 drops daily, or as recommended by your healthcare practitioner. 

4.3 Contraindications
BIOGEN PROBIOTIC DROPS must not be used: 
In patients that are allergic or sensitive any of the ingredients. 
Hypersensitivity to the active substance or to any of the excipients listed in section 6.1.

4.4 Special warnings and precautions for use
Seek advice from a healthcare practitioner if you have any medical conditions. Discontinue use 
immediately should any adverse reaction occur.

4.5 Interaction with other medicines and other forms of interaction
Always tell your healthcare professional if you are taking any other medicine. 
This includes complementary or traditional medicine. The use of BIOGEN PROBIOTIC DROPS with these 
medicines may cause undesirable interactions. Please consult your doctor, pharmacist or other healthcare 
professional for advice.

4.6 Fertility, pregnancy and lactation
Safety in fertility, pregnancy and lactation has not been established as there is insufficient reliable data 
available.   

4.7 Effects on ability to drive and use machines
No studies on the effects on the ability to drive or use machinery have been performed. If dizziness or 
drowsiness is experienced, car driving and the operating of machinery should be avoided.

4.8 Undesirable effects
No undesirable effects have been reported for BIOGEN PROBIOTIC DROPS and it appears to be 
well-tolerated when used within the recommended dosage. Should your general health worsen, or if you 
experience any untoward effects or allergic reactions while taking this medicine, please consult your 
doctor, pharmacist, or other healthcare practitioner for advice. 

Reporting of suspected adverse reactions 
Reporting suspected adverse reactions after authorisation of the medicine is important. It allows continued 
monitoring of the benefit/risk balance of the medicine. Healthcare providers are asked to report any 
suspected adverse reactions to SAHPRA via the “6.04 Adverse Drug Reactions Reporting Form”, found 
online under SAHPRA’s publications: http://www.sahpra.org.za/Publications/Index/8

4.9 Overdose
Treatment of overdosage is symptomatic and supportive. 

5. PHARMACOLOGICAL PROPERTIES

5.1 Pharmacodynamic properties

Category and class: 
Category D 34.9 Complementary Medicine: Probiotics (Health Supplement)

Pharmacodynamic effects 
Lactobacillus refers to a group of lactic acid-producing, gram-positive rods that are obligate and facultative 
anaerobes. Of these, Lactobacillus reuteri is the most commonly occurring species in the gastrointestinal 
tract. Lactobacilli are used therapeutically as probiotics, the opposite of antibiotics. 

5.2 Pharmacokinetic properties
Lactobacilli are among the dominant bacterial species in the microflora of the small intestine. Administering 
probiotics allows colonization and improvement of the microflora balance in both the upper and lower 
digestive tracts. Lactobacilli are a well-documented probiotic strain and have been shown to benefit both 
the digestive system and immune health and meets the microflora needs of babies through to teenagers.

Pharmacokinetic studies have not been conducted on BIOGEN PROBIOTIC DROPS. 

6. PHARMACEUTICAL PARTICULARS

6.1 List of excipients
Medium Chain Triglyceride Oil 
Silica  
Sugar Free

6.2 Incompatibilities
Not applicable

6.3 Shelf Life
24 Months

6.4 Special precautions for storage
Protect from moisture and store at or below 25°C. 
Keep container in original packaging until required for use.  
Do not store in a bathroom. 
Do not use after the expiry date stated on the label/carton or bottle. 
Do not use if you notice any visible signs of deterioration.  
KEEP OUT OF REACH OF CHILDREN.

6.5 Nature and contents of container
10 mL amber bottle with a fast flow dropper insert. 

6.6 Special precautions for disposal
Do not dispose of unused medicines in drains or sewerage systems.

7. HOLDER OF CERTIFICATE OF REGISTRATION 
Biogen 
23 Stag Road, Glen Austin, South Africa 
info@biogen.co.za 
www.biogen.co.za 
Tel: 0860 347243

8. REGISTRATION NUMBER 
Will be allocated by SAHPRA upon registration.

9. DATE OF FIRST AUTHORISATION 
Will be allocated by SAHPRA upon registration
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PATIENT INFORMATION LEAFLET
SCHEDULING STATUS: S0
BIOGEN PROBIOTIC DROPS (drops) 
Lactobacillus reuteri 1E1 100 Million CFU
Sugar Free
Complementary Medicine: Probiotics (Health Supplement)
This unregistered medicine has not been evaluated by SAHPRA 
for its quality, safety or intended use.
Read all of this leaflet carefully because it contains 
important information for you.
BIOGEN PROBIOTIC DROPS is available without a doctor’s 
prescription, for you to maintain your health. Nevertheless, you 
still need to use BIOGEN PROBIOTIC DROPS carefully to get the 
best results from it.

•	 Keep this leaflet. You may need to read it again.
•	 Do not share BIOGEN PROBIOTIC DROPS with any other 

person.
•	 Ask your healthcare provider or pharmacist if you need 

more information or advice.
What is in this leaflet

1.	 What BIOGEN PROBIOTIC DROPS is and what it is used 
for.

2.	 What you need to know before you use BIOGEN  
PROBIOTIC DROPS.

3.	 How to use BIOGEN PROBIOTIC DROPS.
4.	 Possible side effects.
5.	 How to store BIOGEN PROBIOTIC DROPS.
6.	 Contents of the pack and other information.

1. What BIOGEN PROBIOTIC DROPS is and what it is used 
for 
When ingested on a regular basis, BIOGEN PROBIOTIC DROPS 
should improve or normalise the microbial balance in the 
human intestines and thereby improve the functioning of the 
digestive tract / gut.
2. What you need to know before you use BIOGEN 
PROBIOTIC DROPS  
Do not use BIOGEN PROBIOTIC DROPS:

•	 If you are allergic or sensitive to any of the ingredients.  
•	 Hypersensitivity to the active substances or to any of the 

inactive ingredients listed in section 6.1.
Warnings and precautions 
Consult a healthcare practitioner prior to using BIOGEN 
PROBIOTIC DROPS, and inform your healthcare practitioner if 
you have any medical conditions. Discontinue use immediately 
if any adverse reactions occur.  
Other medicines and BIOGEN PROBIOTIC DROPS  
Always tell your healthcare provider if you are taking any other 
medicine (this includes complementary or traditional 
medicines).
Pregnancy, breastfeeding and fertility 
If you are pregnant or breastfeeding, think you may be 
pregnant or are planning to have a baby, please consult your 
doctor, pharmacist or other health care provider for advice 
before using BIOGEN PROBIOTIC DROPS.
Driving and using machines 
It is not always possible to predict to what extent BIOGEN 
PROBIOTIC DROPS may interfere with the daily activities of a 
patient. Patients should ensure that they do not engage in the 
above activities until they are aware of the measure to which 
BIOGEN PROBIOTIC DROPS affects them.
3. How to use BIOGEN PROBIOTIC DROPS  
Do not share medicines prescribed to you with any other 
person. Always use BIOGEN PROBIOTIC DROPS exactly as 
described in this leaflet or as your doctor or pharmacist has 
told you. Check with your doctor or pharmacist if you are not 
sure.

Adults: 5 drops daily, or as recommended by your 
healthcare practitioner. 

Additional information on special populations:
Elderly: 5 drops daily, or as recommended by your 
healthcare practitioner. 
Children and adolescents: 5 drops daily, or as 
recommended by your healthcare practitioner. 

4. Possible side effects 
BIOGEN PROBIOTIC DROPS can have side effects. No side 
effects have been reported for BIOGEN PROBIOTIC DROPS. 
BIOGEN PROBIOTIC DROPS is generally well-tolerated if used 
within the recommended dose.  Should your general health 
worsen or if you experience any untoward effects while taking 
BIOGEN PROBIOTIC DROPS, please consult your healthcare 
practitioner for advice. 
If you notice any side effects not mentioned in this leaflet, 
please inform your doctor or pharmacist.
Reporting of side effects 
If you experience side effects, inform your doctor or pharmacist.  
You can also report side effects to SAHPRA via the “6.04 
Adverse Drug Reactions Reporting Form”, found online under 
SAHPRA’s publications:  http://www.sahpra.org.za/Publications/
Index/8. By reporting side effects, you can help provide more 
information on the safety of BIOGEN PROBIOTIC DROPS.
5. How to store BIOGEN PROBIOTIC DROPS

•	 Store all medicines out of reach of children.
•	 Store in a cool, dry place at or below 25 °C.
•	 Do not use after the expiry date stated on the label.
•	 Return all unused medicine to your pharmacist.
•	 Do not dispose of unused medicine in drains or sewerage 

systems (e.g. toilets).
6. Contents of the pack and other information
What BIOGEN PROBIOTIC DROPS contains
Each dose of 5 drops (0,2 mL) contains:
Lactobacillus reuteri 1E1 100 Million CFU
Inactive ingredients: Medium Chain Triglyceride Oil and silica.
Sugar Free
What BIOGEN PROBIOTIC DROPS looks like and contents of 
the pack 
10 mL amber bottle with a fast flow dropper insert. 
Holder of Certificate of Registration 
Biogen 
23 Stag Road, Glen Austin, South Africa 
info@biogen.co.za 
www.biogen.co.za 
Tel: 0860 347243
This leaflet was last revised in 
January 2020
Registration number 
Will be allocated by SAHPRA upon registration.

PASIËNTINLIGTINGSBLAD
SKEDULERINGSTATUS: S0
BIOGEN PROBIOTIC DROPS (druppels) 
Lactobacillus reuteri 1E1 100 Miljoen KVE
Suikervry 
Aanvullende Medisyne: Probiotika (Gesondheidsaanvulling)
Hierdie ongeregistreerde medisyne is nie deur SAHPRA vir 
gehalte, veiligheid of beoogde gebruik geëvalueer nie.
Lees hierdie inligtingsblad noukeurig deur want dit bevat 
belangrike inligting. 
BIOGEN PROBIOTIC DROPS is beskikbaar sonder ‘n dokter se 
voorskrif, om u gesondheid te handhaaf. U moet egter steeds 
BIOGEN PROBIOTIC DROPS versigtig gebruik om die beste 
resultate daarmee te verkry. 

•	 Hou hierdie inligtingsblad. Dit kan nodig wees dat u dit 
weer lees.

•	 Moenie BIOGEN PROBIOTIC DROPS met enige ander 
persoon deel nie.

•	 Vra u gesondheidsorgpraktisyn of apteker indien u meer 
inligting of advies nodig het.

Wat is in hierdie pamflet
1.	 Wat is BIOGEN PROBIOTIC DROPS en waarvoor dit 

gebruik word.
2.	 Wat u moet weet voordat u BIOGEN PROBIOTIC DROPS 

gebruik.
3.	 Hoe om BIOGEN PROBIOTIC DROPS te gebruik.
4.	 Moontlike newe-effekte.
5.	 Berging van BIOGEN PROBIOTIC DROPS.
6.	 Inhoud van die verpakking en ander inligting.

1. Wat is BIOGEN PROBIOTIC DROPS en waarvoor dit 
gebruik word 
Wanneer BIOGEN PROBIOTIC DROPS op ‘n gereelde basis 
ingeneem word, behoort die mikrobiese balans in die derm van 
die mens verbeter of normaliseer en sodoende die werking van 
die spysverteringskanaal / dermkanaal verbeter. 
2. Wat u moet weet voordat u BIOGEN PROBIOTIC DROPS 
gebruik 
Moet nie BIOGEN PROBIOTIC DROPS neem:

•	 Indien u allergies of sensitief is vir enige van die 
bestanddele.

•	 Hipersensitiwiteit teenoor die aktiewe bestanddele of 
enige van die ander bestanddele gelys in afdeling 6.1.

Waarskuwings en voorsorgmaatreëls 
Raadpleeg ‘n gesondheidsorgpraktisyn voordat u BIOGEN 
PROBIOTIC DROPS gebruik, en lig u gesondheidsorgpraktisyn 
in as u mediese toestande het. Staak gebruik onmiddellik 
indien enige nadelige reaksies voorkom. 
Die neem van ander medisynes saam met BIOGEN 
PROBIOTIC DROPS 
Sê altyd vir u gesondheidsorgpraktisyn indien u enige ander 
medisyne neem (dit sluit aanvullende of tradisionele medisynes 
in).
Swangerskap, borsvoeding en vrugbaarheid 
As u swanger is of borsvoed, vermoed dat u swanger is of 
beplan om ‘n baba te hê, raadpleeg u dokter, apteker of ander 
gesondheidsorgpraktisyn voordat u BIOGEN PROBIOTIC DROPS 
gebruik.
Bestuur en die gebruik van masjinerie 
Dit is nie altyd moontlik om te voorspel in watter mate BIOGEN 
PROBIOTIC DROPS die daaglikse aktiwiteite van ‘n pasiënt kan 
beïnvloed nie. Pasiënte moet seker maak dat hulle nie aan 
bogenoemde aktiwiteite deelneem nie, totdat hulle bewus is 
van die mate waarop BIOGEN PROBIOTIC DROPS hulle 
beïnvloed
3. Hoe om BIOGEN PROBIOTIC DROPS te gebruik 
Gebruik BIOGEN PROBIOTIC DROPS presies soos aanbeveel in 
hierdie pamflet, of soos aanbeveel deur u 
gesondheidsorgpraktisyn. Raadpleeg u dokter of apteker indien 
u nie seker is nie.

Volwassenes: Neem 5 druppels daagliks, of soos 
aanbeveel deur u gesonheidsorgpraktisyn. 

Additionele inligting vir spesiale populasies:
Bejaardes: Neem 5 druppels daagliks, of soos aanbeveel 
deur u gesonheidsorgpraktisyn.
Kinders en adolessente: Neem 5 druppels daagliks, of 
soos aanbeveel deur u gesonheidsorgpraktisyn.

4. Moontlike newe-effekte 
BIOGEN PROBIOTIC DROPS kan newe-effekte hê. Geen 
newe-effekte is al gerapporteer vir BIOGEN PROBIOTIC DROPS 
nie en word goed verdra indien dit gebruik word binne die 
aanbevole dosis. Indien u algemene gesondheid vererger, of as 
u slegte gevolge, of allergiese reaksies ondervind tydens die 
gebruik van BIOGEN PROBIOTIC DROPS, raadpleeg u 
gesondheidsorgpraktisyn onmiddellik.
Lig asseblief u dokter of apteker in indien u enige newe-effekte 
opmerk wat nie in hierdie inligtingstuk genoem word nie. 
Rapportering van newe-effekte
Praat met u dokter of apteker as u newe-effekte ervaar. U kan 
ook newe-effekte by SAHPRA aanmeld via die  “6.04 Adverse 
Drug Reactions Reporting Form”, wat aanlyn gevind kan word 
onder SAHPRA se publikasies: http://www.sahpra.org.za/
Publications/Index/8. Deur newe-effekte aan te meld, kan u 
help om meer inligting te verskaf oor die veiligheid van BIOGEN 
PROBIOTIC DROPS.
5. Berging en wegdoening van BIOGEN PROBIOTIC DROPS

•	 Bêre alle medisyne buite die bereik van kinders.
•	 Beskerm in ‘n koel, droë plek by of benede 25 °C.
•	 Moenie gebruik na die vervaldatum op die etiket nie.
•	 Neem alle ongebruikte medisyne na u apteker terug.
•	 Moenie ongebruikte medisyne in afvoerpype of 

rioolsisteme (byvoorbeeld toilette) weggooi nie.
6. Inhoud van die verpakking en ander inligting
Wat BIOGEN PROBIOTIC DROPS bevat
Elke dosis van 5 druppels (10 mL) bevat
Lactobacillus reuteri 1E1 100 Miljoen KVE
Onaktiewe bestanddele: Medium Ketting Trigliseriede Olie en 
silika. 
Suikervry
Die aanbieding en identifikasie van BIOGEN PROBIOTIC 
DROPS 
10 mL bruin bottel met ‘n vinnige vloei drupel insetsel.
Houer van die Sertifikaat van Registrasie 
Biogen 
Stagweg 23, Glen Austin, Suid Afrika 
info@biogen.co.za 
www.biogen.co.za 
Tel: 0860 347243
Hierdie pamflet is laas hiersien in 
Januarie 2020
Registrasienommer 
Sal met registrasie deur SAHPRA toegeken word.
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